Extension Plate V2.0 for KTM 690 Enduro Luggage rack SD (2019+) - Installation Instructions

Installation instructions for Extension plate V2.0 for KTM 690 Enduro Luggage rack SD (2019+)

Content of hardware pack:

4 x M6X20 countersunk bolts,

4 x M6 flat washer,

4 x M6 safety nut.

Installation instructions

Place the Extension plate above the rack, align the holes and bolt it using M6X20 countersunk bolts from above and flat washers and safety nuts from below. 

Perun moto KTM 690 Extension plate V2.0 Installation instructions

 

Perun moto KTM 690 Extension plate V2.0 Installation instructions - 2